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Parts Breakdown for JSH Series Electric Chain Hoists 
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Parts List for JSH Series Electric Chain Hoists 

Index No. Part No. Description Size Qty 
1 ............... JSH275-1 .................Capacity Label for JSH-275 ................................................................... 1 
................. JSH550-1 .................Capacity Label for JSH-550 ................................................................... 1 
................. TS-1531012 .............Phillips Pan Head Machine Screw ......................M3x6 .......................... 2 
................. TS-1550011 .............Plain Washer ......................................................3mm ........................... 2 
2 ............... JHS275-2 .................Socket Head Cap Screw .....................................M6x40 ........................ 2 
................. TS-2361061 .............Spring Washer....................................................6mm ........................... 2 
................. TS-1550041 .............Plain Washer ......................................................6mm ........................... 2 
3 ............... JSH275-3 .................Motor Side Cover................................................................................... 1 
4 ............... JSH275-4 .................Motor Case Gasket ................................................................................ 1 
5 ............... JSH275-5 .................Grooved Ball Bearing..........................................6201 ........................... 1 
6 ............... JSH275-6 .................Rotor Assembly ..................................................................................... 1 
7 ............... JSH275-7 .................Grooved Ball Bearing..........................................6202 ........................... 1 
8 ............... JSH275-8 .................Motor Case Assembly ............................................................................ 1 
9 ............... JSH275-9 .................Round Pin ............................................................................................. 4 
10 ............. JSH275-10 ...............Self Locking Hex Nut ..........................................M6 .............................. 1 
11 ............. JSH275-11 ...............Grooved Ball Bearing..........................................6004 ........................... 2 
12 ............. JSH275-12 ...............Chain Guard .......................................................................................... 2 
13 ............. JSH275-13 ...............Lift Wheel .............................................................................................. 1 
14 ............. JSH275-14 ...............Self Locking Hex Nut ..........................................M8 .............................. 2 
15 ............. JSH275-15 ...............Gear Case ............................................................................................. 1 
16 ............. JSH275-16 ...............Lift Gear ................................................................................................ 1 
17 ............. JSH275-17 ...............Snap Ring ..........................................................18mm ......................... 1 
18 ............. JSH275-18 ...............First Gear Shaft ..................................................................................... 1 
19 ............. JSH275-19 ...............Grooved Ball Bearing..........................................6000 ........................... 1 
20 ............. JSH275-20 ...............Brake Nut .............................................................................................. 1 
21 ............. JSH275-21 ...............Snap Ring ..........................................................10mm ......................... 1 
22 ............. JSH275-22 ...............Grooved Ball Bearing..........................................6201 ........................... 2 
23 ............. JSH275-23 ...............Second Gear Assembly ......................................................................... 1 
24 ............. TS-1503061 .............Socket Head Cap Screw .....................................M6x25 ........................ 4 
................. TS-2361061 .............Spring Washer....................................................6mm ........................... 4 
................. TS-1550041 .............Plain Washer ......................................................6mm ........................... 4 
25 ............. JSH275-25 ...............Gear Side Gasket .................................................................................. 1 
26 ............. JSH275-26 ...............Back Frame ........................................................................................... 1 
27 ............. TS-1503061 .............Socket Head Cap Screw .....................................M6x25 ........................ 3 
................. TS-2361061 .............Spring Washer....................................................6mm ........................... 3 
................. TS-1550041 .............Plain Washer ......................................................6mm ........................... 3 
28 ............. JSH275-28 ...............Back Frame Gasket ............................................................................... 1 
29 ............. JSH275-29 ...............Brake .................................................................................................... 1 
30 ............. JSH275-30 ...............Cross Head Pan Screw ......................................M5x65 ........................ 2 
................. TS-2361051 .............Spring Washer....................................................5mm ........................... 2 
................. TS-1550031 .............Plain Washer ......................................................5mm ........................... 2 
31 ............. JSH275-31 ...............Back Frame Cover ................................................................................. 1 
32 ............. TS-1502091 .............Socket Head Cap Screw .....................................M5x40 ........................ 3 
................. TS-2361051 .............Spring Washer....................................................5mm ........................... 3 
................. TS-1550031 .............Plain Washer ......................................................5mm ........................... 3 
................. JSH275-32-3 ............O-Ring................................................................4x1.8mm .................... 3 
33 ............. JSH275-33-10 ..........ID Label for JSH-275-10 ........................................................................ 1 
................. JSH275-33-15 ..........ID Label for JSH-275-15 ........................................................................ 1 
................. JSH275-33-20 ..........ID Label for JSH-275-20 ........................................................................ 1 
................. JSH550-33-10 ..........ID Label for JSH-550-10 ........................................................................ 1 
................. JSH550-33-15 ..........ID Label for JSH-550-15 ........................................................................ 1 
................. JSH550-33-20 ..........ID Label for JSH-550-20 ........................................................................ 1 
................. TS-1531012 .............Phillips Pan Head Machine Screw ......................M3x6 .......................... 4 
................. TS-1550011 .............Plain Washer ......................................................3mm ........................... 4 
34 ............. JSH275-34 ...............Load Chain .........................................................Ø4x12mm............ per ft. 
35 ............. JSH275-35 ...............Touch Block A ....................................................................................... 2 
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Index No. Part No. Description Size Qty 
36 ............. JSH275-36 ...............Limit Spring ........................................................................................... 2 
37 ............. JSH275-37 ...............Retainer Ring ........................................................................................ 1 
38 ............. JSH275-38 ...............Chain Stop ............................................................................................ 1 
39 ............. JSH275-39 ...............Chain Container .................................................................................... 1 
40 ............. JSH275-40 ...............Spring Pin.............................................................................................. 2 
41 ............. TS-1503061 .............Socket Head Cap Screw .....................................M6x25 ........................ 1 
................. TS-2361061 .............Spring Washer....................................................6mm ........................... 1 
................. TS-1550041 .............Plain Washer ......................................................6mm ........................... 1 
42 ............. JSH275-42 ...............Chain Container Bracket ........................................................................ 1 
43 ............. JSH275-43 ...............Limit Switch ........................................................................................... 2 
................. JSH275-43-1 ............Phillips Pan Head Machine Screw ......................M3x16 ........................ 4 
................. TS-2361031 .............Spring Washer....................................................3mm ........................... 4 
................. TS-1550011 .............Plain Washer ......................................................3mm ........................... 4 
44 ............. JSH275-44 ...............Limit Switch Assembly ........................................................................... 1 
................. JSH275-44-1 ............Gasket................................................................................................... 1 
................. JSH275-44-2 ............Cover .................................................................................................... 1 
................. JSH275-44-3 ............Countersunk Cross Head Screw .........................M3x8 .......................... 2 
................. JSH275-44-4 ............Insulation Sheet ..................................................................................... 2 
................. JSH275-43 ...............Limit Switch ........................................................................................... 2 
................. JSH275-43-1 ............Phillips Pan Head Machine Screw ......................M3x16 ........................ 4 
................. TS-2361031 .............Spring Washer....................................................3mm ........................... 4 
................. TS-1550011 .............Plain Washer ......................................................3mm ........................... 4 
45 ............. TS-1501081 .............Socket Head Cap Screw .....................................M4x30 ........................ 4 
................. TS-2361041 .............Spring Washer....................................................4mm ........................... 4 
................. TS-1550021 .............Plain Washer ......................................................4mm ........................... 4 
46 ............. JSH275-46 ...............Bottom Hook Assembly for JSH-275 ...................................................... 1 
46-1 .......... JSH275-46-1 ............Bottom Hook ......................................................................................... 1 
46-2 .......... JSH275-46-2 ............Thrust Ball Bearing .............................................8100 ........................... 1 
46-3 .......... JSH275-46-3 ............Slotted Hex Nut ..................................................M10 ............................ 1 
46-4 .......... JSH275-46-4 ............Spring Pin...........................................................Ø2.5x8mm.................. 1 
46-5 .......... JSH275-45-5 ............Socket Head Cap Screw .....................................M5x20 ........................ 2 
46-6 .......... JSH275-45-6 ............Bottom Hook Housing ............................................................................ 2 
46-7 .......... JSH275-45-7 ............Self Locking Hex Nut ..........................................M5 .............................. 2 
46-8 .......... JSH275-46-8 ............Safety Latch Assembly .......................................................................... 1 
.................  ................................Safety Latch .......................................................................................... 1 
.................  ................................Double Spring........................................................................................ 1 
.................  ................................Phillips Pan Head Machine Screw ......................M4x20 ........................ 1 
.................  ................................Self Locking Hex Nut ..........................................M4 .............................. 1 
47 ............. JSH275-47 ...............Top Hook Assembly for JSH-275 ........................................................... 1 
47-1 .......... JSH275-47-1 ............Top Hook .............................................................................................. 1 
47-2 .......... TS-1504051 .............Socket Head Cap Screw .....................................M8x25 ........................ 2 
47-3 .......... JSH275-47-3 ............Countersunk Cross Head Screw .........................M5x10 ........................ 4 
47-4 .......... JSH275-47-4 ............Fixing Board .......................................................................................... 1 
47-5 .......... JSH275-47-5 ............Connection Bar for JSH-275 .................................................................. 1 
47-6 .......... JSH275-47-6 ............Washer.................................................................................................. 1 
48 ............. JSH550-48 ...............Suspension Chain Block ........................................................................ 1 
49 ............. JSH550-49 ...............Clevis Pin .............................................................................................. 1 
50 ............. JSH550-50 ...............Cotter Pin ...........................................................Ø2x16mm................... 1 
51 ............. JSH550-51 ...............Touch Block B ....................................................................................... 1 
52 ............. JSH550-52 ...............Bottom Hook Assembly for JSH-550 ...................................................... 1 
52-1 .......... JSH275-32 ...............Socket Head Cap Screw .....................................M5x40 ........................ 1 
52-2 .......... JSH275-45-5 ............Socket Head Cap Screw .....................................M5x20 ........................ 2 
52-3 .......... JSH275-7 .................Grooved Ball Bearing..........................................6202 ........................... 2 
52-4 .......... JSH550-52-4 ............Sheave .................................................................................................. 1 
52-5 .......... JSH550-52-5 ............Bottom Hook Housing ............................................................................ 2 
52-6 .......... JSH275-45-7 ............Self Locking Hex Nut ..........................................M5 .............................. 3 
53 ............. JSH550-53 ...............Top Hook Assembly for JSH-550 ........................................................... 1 
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Index No. Part No. Description Size Qty 
53-1 .......... JSH550-53-1 ............Suspension Bolt .................................................................................... 1 
53-2 .......... JSH550-53-2 ............Connection Bar for JSH-550 .................................................................. 1 
54 ............. JSH275-54 ...............Cable Gland .......................................................................................... 2 
55 ............. JSH275-55 ...............Warning Card ........................................................................................ 1 
56 ............. JSH275-56 ...............Pushbutton Cord ................................................16AWGx3C ......... per ft. 
57 ............. JSH275-57 ...............Pushbutton ............................................................................................ 1 
58 ............. JSH275-58 ...............Rectifier ..............................................................50A ............................ 1 
59 ............. TS-2284202 .............Phillips Pan Head Machine Screw ......................M4x20 ........................ 1 
................. TS-1550021 .............Plain Washer ......................................................4mm ........................... 1 
60 ............. JSH275-60 ...............Housing for Capacitor ............................................................................ 1 
61 ............. JSH275-61 ...............Capacitor ............................................................................................... 1 
62 ............. JSH275-62 ...............Power Cable Assembly .......................................16AWGx3C ................ 1 
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Electrical Connections – JSH Series Hoists 
 

 

 

 




